



KARREMAN QUARRIES

PTY LTD A.B.N. 42 482 600 638

• Aggregate • Road Base • River Sand • Fill •

PHONE: (07) 3206 6311 FACSIMILE: (07) 3206 6136

P.O. BOX 716, CLEVELAND QLD 4163

P.O. BOX 716 CLEVELAND QLD 4163

Aggregate Grading Report

Client: KARREMANS	Report Number: Q-SAND-199
Job Number: K02/Q-SAND	Report Date: 14/07/2011
Project: QUALITY CONTROL	Order Number:
Location: WEST MT COTTON RD, MT COTTON	
Lab No: 29934 Sample ID: -	Sample Location SP No: Washed Pit Sand
Date Sampled: 14/07/2011 Item No: -	
Date Tested: 14/07/2011	
Sampled By: DA/JW/JB	
Sample Method: Q050-Q060-08	
Material Source: SSP/ Bowen	
For Use As: Washed Pit Sand	
Remarks:	Lot Number: Spec Number:

A.S. Sieve Sizes	Specification Minimum	Percent Passing	Specification Maximum
Test Method: Q103B			
75.0mm			
63.0mm			
53.0mm			
37.5mm			
26.5mm			
19.0mm			
16.0mm			
13.2mm			
8.5mm			
6.7mm			
4.75mm			
2.36mm		100	
1.18mm		99	
0.600mm		99	
0.425mm		97	
0.300mm		83	
0.150mm		3.1	
0.075mm		0.6	
Flakiness Index (%)			

<p>This document is issued in accordance with NATA's accreditation requirements</p> <p>Accredited for compliance with ISO/IEC 17025</p>	<p>APPROVED SIGNATORY</p> <p>DANIEL ALDER Nata Accred. No: 9874</p>	<p>Form Number:</p> <p>REP AGG-1</p>
---	--	---